EPA-600/2-77-048
February 1977 Environmental Protection Technology Series




EPA-600/2-77-048
February 1977

STATE OF THE ART:
WASTEWATER MANAGEMENT IN THE BEVERAGE INDUSTRY

By
Michael E. Joyce
James F. Scaief
Max W. Cochrane
Kenneth A. Dostal
Food and Wood Products Branch
Industrial Environmental Research Laboratory
Corvallis, Oregon 97330

INDUSTRIAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Industrial Environmental Researgh
Laboratory, Cincinnati, U.S. Environmental Protection Agency, and approze
for publication. Mention of trade names or commercial products does no
[...]
the lauter tun filter, which is a gravity filtration device, to separate
the grains from the mash. A disadvantage is that it requires a large amount
of water to sluice out the spent grain. Some larger plants employ a plate
and frame filter which is showing increased use. The grains are screened
and pressed to reduce the moisture content. The press liquor is frequently
put in the sewer; however, it has been recycled back into the process or
filtered, centrifuged, evaporated and added to the spent grains (17).

Following recovery, most small breweries haul the spent grains away
wet for use as cattle feed. Large facilities dry the grains before ship-
ment to cut down on transportation costs. In either case the spent grains
make an excellent and very valuable cattle feed. A recent study of Tive-
stock feeding of wet brewery by-products indicated that an optimum moisture
content is between 75 percent and 80 percent and that adequate protein
is available in grain-yeast mixtures so no supplements are needed (30).

Spent hops are separated from the brewing process by a hop jack
filter after the wort leaves the brewing kettle. The smallest breweries
usually haul wet spent hops away and the largest add them to the spent
grains to be dried. A study (30) has demonstrated that up to 10 percent
wet spent hops can be added to the spent grains with no deleterious effect
on voluntary uptake by cattle. The use of hop extract in the brewing
process, which eliminates the hop disposal problem at the brewery, has
been on the increase with 17 percent of the plants employing it in 1971 (2).

13



The spent hop liguor is predominantly sent to the sewer. A few very
large plants mix the liquor with the spent grains to be dried or return
it to the brewing process as previously discussed.

Trub (mostly insoluble proteins) is sewered by virtually all small _
breweries and about 40 percent of the large ones. The remaining large breweries
add trub to the spent grain to be used as cattle feed. Beer production
results in an average of 1.16 kilograms of dry trub per cubic meter of
beer produced (2).

Yeast is another very important by-product of the brewing industry
that can be used for livestock feed. It is both settled and filtered
out of the brewing process after the fermentation. About 1.3 kilograms
of excess yeast are generated per m3 of beer produced (2). Most plants sewer
the excess yeast or haul it away in a wet form. A few of the larger breweries
add it to the spent grains to be dried or dry it separately. The yeast makes
an %xc§11ent feed supplement with an approximate composition (dry basis)
of (77):

Protein 47%
Carbohydrates 43%
Ash 8%
Fat 2%

The addition of steam killed spent brewers yeast to spent grains in
a 1:6 ratio can increase voluntary feed uptake, rate of gain and feed
efficiency (30). Lost beer can be another significant by-product of the
brewing industry. It results mainly from the racking, transferring and
bottling operations. The volume of lost beer is about 6.3 percent of the beer
produced based on a production weighted average (2). The vast majority
of breweries of all sizes dispose of this beer in their sewers, but a
few larger ones are recovering the beer and adding it to the spent grains
to be evaporated.

Table 9 shows how extensive by-product recovery and waste recycling
schemes can significantly reduce a brewery's raw waste load as demonstrated
by Coor's brewery. The by-product recovery consists of utilizing 154,000
kg daily of dried spent grains, spent hops, and the insoluble protein
precipitate (trub) from the cooling of the wort. Presently this is being
combined with the sprouts and roots from the malting facilities and is
pelletized using condensed beer syrup as a binder and 163,000 kg are
sold per day as cattle feed under the name "Coors Malt Pellets." Coors
is also experimenting with a barley malt protein using materials from
the brewing operation which produces a product of 50-55 percent protein
and 11 percent fat and is suitable for human consumption. See Tables
10 and 25 for chemical-nutritional analyses of the malt protein and malt
pellets respectively. From the fermenting process, the spent or surplus
yeast is concentrated to 15-25 percent solids and then spray dried and is
sold as an animal feed supplement. By-products in the final stages of
development at Coors are a yeast extract with human food possibilities
and an animal feed using waste activated sludge (34).

14



TABLE 9. OVERALL PLANT RAW WASTE CHARACTERISTICS (17)

Coors Brewing Industry
Parameter Raw Waste® Mean Raw Wasteb
Volume 3.5 m3/m3 beer 8.3 m3/m3 beer BOD5
8005 2.90 kg/m3 (825 mg/1) 11.8 kg/m3 beer (1622 mg/1)
ss 1.00 kg/m° (280 mg/1) 4.8 kg/m° beer (772 mg/1)

@Based on average at Coors for month of June, 1974

bIndustria] Waste Survey of the Malt Liquor Industry prepared for EPA,
Aug. 1971, by Associated Water and Air Resources Engineers, Inc.

Wastewater Treatment

Presently, virtually all breweries discharge their effluent to a
municipal treatment system and this will most likely be the predominant
practice in the future. Only two U.S. breweries own and operate their
wastewater treatment facilities.

Several advantages exist for a brewery that can dispose of its
wastewater in a municipal plant. Brewing wastes are readily biodegrad-
able; therefore, they can be treated by municipal plants which are
traditionally biological. Also, the mixing with domestic sewage adds
sufficient nutrients that are lacking in straight brewery waste and helps
to temper shock Toads or periods of low wastewater production such as
Sunday. In 1971, 80 percent of the U.S. breweries paid a sewer tax and
most charges varied with the load which stimulates the use of the by-
product recovery schemes mentioned in the previous paragraphs.

A survey of the brewing industry indicated that the average percen-
tage of a municipal plants total flow due to brewery waste is 4.2 per=
cent. The corresponding average BODg loading is about 25 percent (2).
Both of these values are averages based on data with considerable scatter.
The flow percentage varied from less than 1 percent to 12 percent and the
BOD load from less than 1 percent to 70 percent.

A few municipal waste treatment plants receive considerable volumes

of brewery wastes. Table 11 gives descriptions and performances of three
of these plants.

15



Table 10. COORS BARLEY MALT PROTEIN (18)

Percent

Protein 50
Fat 10
Fiber 2
Nitrogen Free Extract 29
Carbohydrates 31
Ash
Moisture 6
Amino Acids
Lysine 3.25
Histidine 1.74
Ammonia 3.06
Arginine 5.60
Asportic Acid 5.62
Threonine 4.10
Serine 3.98
Glutamic Aicd 24.56
Proline 11.56
Gylcine 3.62
Alanine 5.38
Half Cystine 0.99
Valine 4.63
Methionine 1.88
Isoleucine 2.44
Leucine 7.05
Tyrosine 4.05
Phenylalanine 6.45

100.00

16



TABLE 11. LOADING AND EFFICIENCY OF CITY TREATMENT PLANTS CONTAINING
BREWERY WASTES (4)

Treatment
Plant
% of Flow Influent
Flow Contributed Strength Efficiency
City (m3/day) by Brewery (mg/1) (%)
Merrimac, NH 12,000 100 BODs: 1200-5000 90
(Design 18,925) SS: 200-400
Frankenmuth, MI  2271-2650 50 BOD5: 1400-1500 BOD5: 90-95
SS:  50-85
Belleville, IL 25,170 20 BODg: 400-500 94
SS: 275-350

Two U.S. breweries own and operate their waste treatment facilities:
Pabst Brewery in Perry, Georgia, and Coors in Golden, Colorado. In 1970,
the Pabst Brewery at Perry, Georgia went on line in a rural area about
6 miles from Perry where no municipal treatment facilities were available.
The brewery was designated for an initial production capacity of 1.76 mil-
Tion m3¥/yr. The receiving streamwasunpolluted and had a minimum flow of
about 1000 1/sec which dictated an efficient treatment system to maintain
the water quality.

Preceeding the treatment plant is an extensive in-plant by-product
recovery and waste collection system. The brewery recovers the spent
grains, spent hops, trub and yeast using techniques similar to those
described in the previous section. Several separate waste collection sys-
tems exist at the brewery. Al1l uncontaminated cooling water is collected
and put in the storm sewer. Cooling tower and boiler blowdown containing
corresion inhibitors and biocides are discharged directly to the polishing
lagoon. Sanitary sewage is collected and treated separately in a packaged
extended aeration unit which eliminates the need for chlorinating the
brewery's entire effluent. The diatomite filter backwash is decanted to
remove solids and then added to the process sewer. The high strength
process waste is collected separately, put in holding tanks and metered
into the treatment system. The spent caustic cleaning solutions are
treated similarly which helps control the pH of the influent.

Figure 3 is a flow diagram for the Pabst treatment facilities and
Table 12 gives the design unit loadings. A complete description of the
system is given in the literature (37?. Table 13 is a summary of the
treatment plant's performance.

17



PROCESS
WASTE }

MECHANICAL BAR SCREEN

l AERATED GRIT CHAMBER

TER
ACID LOW ME

PUMP
PRIMARY CLARIFIERS
NITROGEN
FEED

PUMP A

TRICKLING
FILTERS

AEROBIC
AERATION DIGESTION

[ I tL'jCONTROL
Y

BLDG.
FINAL
CLARIFIERS

DIGESTED | SLUDGE
10 ACRE

1
LAGOON

LAGOONs | (!REEATION

= __
RECEIVING STREAM

Figure 3. Flow diagram for Pabst waste treatment facility (37).

18



The Adolph Coors brewery produces 1.23 million m3 of beer per year.
Pollution control efforts began in 1951 with an inplant water conservation
program and construction of a waste treatment facility. An extensive
by-product recovery program is used to recover the spent grains, hops,
trub and yeast. A plate and frame filter is used to filter out the spent
grains because it uses subsequently less water than the conventional
lauter tub. The spent grain liquor is centrifuged to remove solids and

then recycled back into the process.

The trub is handled like the spent

liquor. The benefits of the water conservation program are shown in
Table 9. The treatment scheme as shown in Figure 4, utilizes a high rate

activated sludge system.

to provide for optimum performance.

Table 14 gives a summary of performance.
the Coors facility is given in the literature (17).

Flow equalization and pH adjustment are used

A complete discussion of

TABLE 12. TREATMENT PLANT DESIGN LOADINGS FOR PABST BREWERY, PERRY,

GEORGIA (37)

Treatment

Primary Clarifier
Surface loading
Weir Toading
Detention

Trickling Filters
BODg Toading
Hydraulic Toading

including recirculation

Minimum
Maximum

Activated Sludge
BODg loading
Aeration capacity

Return sludge ratio

BOD5/MLSS ratio
MLSS concentration
Contact basin

Reaeration basin

Final Clarifier
Surface loading
Weir loading
Detention

Metric

27.1 m3/m2 day
72.2 m3/m day
1.9 hours

4.8 kg/m3

.68 1/sec m22
1.36 1/sec m

1.60 kg/m’

1.5 kg 0,/kg BODg
50%

0.38

4.9 hours
14.5 hours

20.7 mg/m2 day
73.9 m“/m day
3.7 hours

19

English

665 gpd/ft’
5820 gpd/ ft
1.9 hours

300 1b/1000 ft3

2

1 gpm/ft2

2 gpm/ft

100 1b/1000 ft°
1.5 Tb 0,/1b BOD;
50%

0.38

4.9 hours
14.5 hours

509 gpd ft°
5950 gpd/ft
3.7 hours



TABLE 12. TREATMENT PLANT DESIGN LOADINGS FOR PABST BREWERY, PERRY,
GEORGIA (37) [Continued]
Treatment Metric English

Polishing Lagoon
BODg loading
Detention

Aerobic Digestion
Solids retention
MLSS concentration

Sludge Spray Disposal
Liquid loading
Solids loading

Application interval

60.5 kg/day/ha
15 days

10 days
15,000 mg/1

2.54 cm depth/appl.
0.5 kg/m2/appl.
1 to 7 weeks

50 1bs/day/acre
15 days

10 days
15,000 mg/1

1 in depth/application
0.1 1b/ft2/application
1 to 7 weeks

TABLE 13. PERFORMANCE OF PABST BREWERY TREATMENT PLANT (39)
Percent
Characteristic Units Raw Waste Effluent Reduction
Flow m3/day 48.45
(MGD) (1.28)
m3/m3 beer 5.48
(gal/bb1) (1.70)
BODg kg/day 88405 252 97
(1b/day) (18530) (556) 97
mg/1 1740 58 97
kg/m> beer  9.55 .27 97
(1b/bb1 beer) (2.47) (.07) 97
SS kg/day 3470 208 94
(1b/day) (7650) (459) 94
mg/1 716 40 94
kg/m® beer  3.94 0.23 94
(1b/bb1 beer) (1.02) (0.06) 94

20



PRIMARY _ SURGE I- GRIT BAR | o
CLARIFIER BASIN CHAMBER| SCREEN

-

.

-
-
N
-

et ———— ¢ ——t
AERATION — ] 1
BASIN T <+
1 ANAEROBIC
b /\ —+*\DIGESTER
_G_SECONDARY 1
b CLARIFIER
_ \T)/ |
CHLORINE q
CONTACT -
‘—‘ I VACUUM 4
SECONDARY FILTER

CLARIFIER

4 + ]

CAKE TO TRUCKS

T AIR .
+—+»= FLOTATION ‘
CELL

TO+ ~ ——t— SLUDGE
CLEAR CREEK LIQUID

MIXED LIQUOR

Figure 4. Flow diagram for Coor's waste treatment facility (17 ).

21



TABLE 14. COORS RAW WASTE AND EFFLUENT PARAMETERS (17)
Percent
Parameter Raw Waste Treated Effluent Removal
F1ow 12490 m°/day - -
(3.3 MGD)
BOD5 825 mg/1 34 mg/1 96
Suspended Solids (SS) 280 mg/1 29 mg/1 90

22



SECTION IV
S.I.C. 2083 THE MALT INDUSTRY

Industry Description

A geographical distribution of operating plants by region is given
in Table 15. It is apparent that the North-Central region has the vast
majority of the malt plants.

Table 16 presents estimated values of malt shipments for the years
1958-1967. The value of malt shipments relative to the entire beverage
industry has decreased over one percent in the period shown.

Table 17 indicates that over the 12 year period shown, (1958-69)
there has been a 400-employee decrease in employment in the malt industry
and an increase in payroll of 2.9 million dollars.

TABLE 15. DISTRIBUTION OF MALT PLANTS (61)

Estimated Percentage of Percentage of
Number Plants Within Plants Within

Regions of Plants Region Division

United States (Total) 43
Northeast Region 6 14.0

New England Div. 1 16.7

Middle Atlantic Div. 5 83.3
North Central Region 34 79.1

East North Central Div. 24 70.6

West North Central Div. 10 29.4

23



TABLE 16. ESTIMATED VALUE OF MALT SHIPMENTS, 1958-1967 (66)

Dollars Percentage of Total
Year (X 103) Beverage Industry
1958 195,327 3.6
1959 203,264 3.5
1960 205,484 3.5
1961 207,456 3.4
1962 190,834 3.0
1963 183,515 2.7
1964 215,542 2.9
1965 204,366 2.6
1966 205,539 2.5
1967 216,500 2.4

TABLE 17. EMPLOYMENT AND PAYROLL IN THE MALT INDUSTRY, 1958-69 (66)

Number of Employees Payroll

Year (X 103) ($x106)
1958 2.4 16.3
1959 2.5 17.2
1960 2.7 19.2
1961 2.5 18.5
1962 2.3 17.1
1963 1.9 15.1
1964 2.1 17.2
1965 1.9 15.8
1966 1.8 15.3
1967 2.0 17.1
1968 2.0 18.1
1969 2.0 19.2

24



TABLE 18. PROJECTED INDUSTRIAL GROWTH TO 1980 (4)

Malt

Liquors Malt Malt Barley Barley
Year (109 liters) (109 kg) (109 bu) (109 kg) (109 bu)
1971 14.7 1.678 0.108 2.06 0.095
1972 15.7 1.799 0.117 2.21 0.102
1973 16.9 1.933 0.125 2.36 0.109
1974 18.0 2.054 0.133 2.52 0.116
1975 19.0 2.175 0.141 2.67 0.141
1976 20.4 2.336 0.151 2.84 0.131
1977 21.8 2.497 0.162 3.06 0.141
1978 23.2 2.658 0.172 3.26 0.150
1979 24.6 2.820 0.183 3.45 0.159
1980 26.0 2.981 0.193 3.64 0.168

For the purposes of this study, the malt industry production volumes
have been projected according to the projected malt requirements of the
malt Tiquor industry (4). The estimated quantity of barley to be steeped
per annum (1971-80) is shown in Table 18. No effort has been made to sepa-
rate that barley to be steeped by independent versus non-independent
maltsters. Since the malt liquor industry uses the vast majority of the malt
annually produced, projections based upon the malt liquor industry's
requirements are reasonable for estimated malt production.

It is important to note that malting operations are rated based upon
the number of bushels of barley processed. A standard barley bushel
weighs 21.7 kilograms, whereas, a standard U.S. malt bushel weighs 15.4
kilograms. As shown in Figure 5, a production weighted average of 1.15
bushels of malt are produced per bushel of barley processed.

Production Process (69)

The purpose of malting is to initiate enzymatic reactions that modify
the starch and protein in barley to produce fermentable sugars and other
substances important in the brewing of beer and similar products. The
process is conducted in such a way as to produce the desirable flavor and
aroma of malt necessary for satisfactory beer production.

The process of manufacturing malt from barley consists of three
steps: steeping, germinating, and kilning. Steeping is performed in